

# Pyrogel 100

Date: 09/20/2023

Purchase Order:

Batch #: 23J048

It is hereby certified that when tested at the time of manufacture, the above listed material and batch number meets the requirements of and has been tested for Sulfur and Halogens according to:

- ASME Boiler and Pressure Vessel Code, Section V, 2021 Edition, Nondestructive Examination, Article 4, Paragraph T-433.2, Article 24, A4-Determination of Anions by Ion Chromatography with Conductivity Measurement.

The following test results were obtained:

Sulfur <10 ppm                      Chlorides 25.650 ppm  
Fluorides <10 ppm      Total Halogen(CL+F) 25.65 ppm

It is further certified that this material does not contain mercury as a basic element and that no mercury bearing equipment has been used in its manufacture.

## Notes:

- Our batch number appears on the bottom of all aerosol cans and on the label of all bulk containers.
- The above certification gives the results obtained at the time of manufacture. Age and use may alter the properties of any material.



Mathew Plamoottil  
Quality Assurance Manager



Laurie Marx  
Quality Control Manager